SPORTSTECH

s

0
L
X
O
T

Kraftstation

o
o
1
N N A0 ™ <
> ‘ O\ / © w \W'PO
= o 11 735 m/
< BN
S7
T~
4
R L e
\\w\/w\ wﬁz W/A. \ [~ \\\w /
/ (@ Y — o / |
D4 ™ © 0 S+ B ©
/
7 M
N e
Q

||||||||||||| Am

0
G
0

)
0

EXPLOSION-DRAWING /
EXPLOSIONSZEICHNUNG



{ SPORTSTECH

Kraftstation HGXA50

SPAREPARTS-OVERVIEW /
ERSATZTEILLISTE

No. in explosion drawing Item No. Description No. in explosion drawing Item No. Description

1 SP_HGX150_01 Main frame 44 SP_HGX150_44 Adjust pin

2 SP_HGX150_02 Rear frame 45 SP_HGX150_45 Left weight plate cover
3 SP_HGX150_03 Leg developer 46 SP_HGX150_46 Foam roll end cap

4 SP_HGX150_04 Leg press 47 SP_HGX150_47 D sleeve

S SP_HGX150_05 Vertical beam 48 SP_HGX150_48 Lat pull cable

6 SP_HGX150_06 Seat support frame 49 SP_HGX150_49 Lower pull cable

! SP_HGX150_07 Front support frame 50 SP_HGX150_50 Butterfly cable

8 SP_HGX150_08 Press base 51 SP_HGX150_51 Chain

9 SP_HGX150_09 Left sheave 52 SP_HGX150_52 Right weight plate cover
10 SP_HGX150_10 Seat adjustment frame 53 SP_HGX150_53 Weight stem

11 SP_HGX150_11 Guide rod 54 SP_HGX150_54 Weight plate

12 SP_HGX150_12 Upper beam 55 SP_HGX150_55 10x70mm Carriage bolt
13 SP_HGX150_13 Back support frame 56 SP_HGX150 56 Axle

14 SP_HGX150_14 Press handle 57 SP_HGX150_57 10x45mm Allen bolt
15 SP_HGX150_15 Right butterfly 58 SP_HGX150_58 10x155mm Allen bolt
16 SP_HGX150_16 Leg press sliding frame 59 SP_HGX150_59 10x90mm Allen bolt
17 SP_HGX150_17 Swiel pulley bracket 60 SP_HGX150_60 10x80mm Allen bolt
18 SP_HGX150_18 Foot plate 61 SP_HGX150_61 M10x65mm Allen bolt
19 SP_HGX150_19 Side sheet 62 SP_HGX150_62 M10x50mm Allen bolt
20 SP_HGX150_20 Weight select pin 63 SP_HGX150_63 M10x25mm Allen bolt
21 SP_HGX150_21 Select axle 64 SP_HGX150_64 M10x16mm Allen bolt
22 SP_HGX150_22 Pulley connect bracket 244x38x3/7 65 SP_HGX150_65 M10x28mm Allen bolt
23 SP_HGX150_23 Cross pulley bracket 66 SP_HGX150_66 M8x40mm Allen bolt
24 SP_HGX150_24 Preacher curl frame 67 SP_HGX150_67 M8x15mm Allen bolt
25 SP_HGX150_25 Lat bar 68 SP_HGX150_68 M8x65mm Allen bolt
26 SP_HGX150_26 Short bar 69 SP_HGX150_69 8mm washer

27 SP_HGX150_27 Foam tube 70 SP_HGX150_70 10mm washer

28 SP_HGX150_28 Bracket 71 SP_HGX150_71 M10 aircraft nut

29 SP_HGX150_29 Butterfly pad 72 SP_HGX150_72 12mm washer
30 SP_HGX150_30 Foam 73 SP_HGX150_73 M10 spring washer
31 SP_HGX150_31 10x20mm Allen bolt T4 SP_HGX150_74 M12 spring washer
32 SP_HGX150_32 Backrest pad 75 SP_HGX150_75 M8 spring washer
33 SP_HGX150_33 Seat pad 76 SP_HGX150_76 M8 Aircraft nut
34 SP_HGX150_34 Preacher pad 77 SP_HGX150_77 M12 Aircraft Nut
35 SP_HGX150_35 Pulley bushing L=15 78 SP_HGX150_78 M8x12mm Allen Bolt
36 SP_HGX150_36 Pulley bushing L=13 79 SP_HGX150_79 M10x60mm Allen Bolt
37 SP_HGX150_37 Pulley D97 80 SP_HGX150_80 End cap
38 SP_HGX150_38 Cushion 81 SP_HGX150_81 End cap
39 SP_HGX150_39 Lock pin 82 SP_HGX150_82 End cap
40 SP_HGX150_40 Single handle 83 SP_HGX150_83 End cap

41 SP_HGX150_41 Gourd Hook 84 SP_HGX150_84 Bushing
42 SP_HGX150_42 Cable Retainer 85 SP_HGX150_85 Bushing
43 SP_HGX150_43 Retainer bushing 86 SP_HGX150_86 Reduction sleeve



SPAREPARTS-OVERVIEW /
ERSATZTEILLISTE

No. in explosion drawing

87
88
89
90
9
92
93
94
95
96
o7
98
99
100
101
102
103
104
105
106
107
108
109
110
111

Item No.

SP_HGX150_87
SP_HGX150_88
SP_HGX150_89
SP_HGX150_90
SP_HGX150_91
SP_HGX150_92
SP_HGX150_93
SP_HGX150_94
SP_HGX150_95
SP_HGX150_96
SP_HGX150_97
SP_HGX150_98
SP_HGX150_99
SP_HGX150_100
SP_HGX150_101
SP_HGX150_102
SP_HGX150_103
SP_HGX150_104
SP_HGX150_105
SP_HGX150_106
SP_HGX150_107
SP_HGX150_108
SP_HGX150_109
SP_HGX150_110
SP_HGX150_111

Description

End cap
End cap
Footplate side rail
Rubber sticker
Long cushion
Small cushion
M6x16mm Phillips screw
Reduction sleeve
End cap
Bushing
Bushing
Cover
Lock Cap
Bushing
Bushing
Weight plate cover decoration 1
Weight plate cover decoration 1
Buffer pad
End cap
End cap
Handle grip
Handle grip
Right sheave
Left butterfly frame
Ankle strap

{ SPORTSTECH

Kraftstation HGXA50




